

PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1259.2017**
 Manufacturer : **Niviuk**

Sample name: **Takoo 4 39**
 S/N: **Takoo 4 6-38 Pattern V2**

TOTAL LINE LENGTH WITH RISER [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	8620	8508	8575	8702	8775	7663	9072
	2	8573	8463	8502	8618	8694	7582	8869
	3	8540	8430	8469	8587	8658	7621	8726
	4	8553	8447	8515	8647	8709	7574	8789
	5	8505	8406	8598	8695	8764	7684	8546
	6	8456	8358	8491	8573	8643	7657	8332
	7	8406	8317	8364	8441	8503		8262
	8	8416	8330	8359	8450	8500		8351
	9	8309	8242	8257	8332	8379		8209
	10	8180	8119	8192	8284	8318		8053
	11	8089	8032	8177	8321			7970
	12	7984	7942	8189	8358			8023
Wing tip	13	7980	7953	8317	8520			
	14							
	15							
	16							
	17							
	18							

MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

Risers	trim	accel
A	343	340
A'	341	365
B	343	390
C	343	439
D	0	0
Acc.	n/a	*[mm]
Trimmer	90	[mm]

* Travel range (distance btw A to rear riser)